
 

 

 

 

 

Municipal, Rural, and Industrial Water 
System 

Crow Reservation, Montana 
 

Final 
Environmental Assessment 

 

November 2016 

 

 

 

   

                         



 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank. 
 
 
 

 

  



 
 
 
 
 
 
 
 
 
 
 
 

Mission Statements 
 
 

The Department of the Interior protects and manages the Nation’s natural resources and 
cultural heritage; provides scientific and other information about those resources; and honors 
its trust responsibilities or special commitments to American Indians, Alaska Natives, and 
affiliated island communities.  
 
The mission of the Bureau of Reclamation is to manage, develop, and protect water and related 
[...]
to Appendix D). This would allow for scheduling of site-specific field surveys and environmental review. 
 
2.4.1 Project Components 
 
The proposed project consists of eight major components: intake, WTP, distribution system (pipeline), 
pump stations, storage facilities, valves and accessory structures, Supervisory Control and Data 
Acquisition (SCADA) and electrical systems, and service connections. Each project component is 
described in the sections that follow, with the typical construction steps for each described in Appendix 
C. Further detail is provided in the Master Plan, Sections 6 and 7 (p. 130-245 and p. 350-391). 
Components would be sized and designed to be scalable to accommodate the planned increases in 
production over time. Some details of the eight major components, such as the location of the intake, 
the exact pipeline route, and location of valves and accessory structures, would be finalized during the 
design phase and with input from the IERT.  



 

 

2-8 

Figure 2.1: Proposed MR&I Service Areas and Major Components 



 

 

2-9 

Intake 

The proposed raw water intake would be constructed on the bank of the Bighorn River. The exact 
location would depend on land purchase negotiations, geotechnical investigations, a hydrogeology 
evaluation, and other evaluations to verify viable intake structure options. Figure 2.2 shows the intake 
location alternatives under consideration. Two intake types are under consideration: 1) riverbank 
filtration, which would draw groundwater under the influence of surface water from beneath the 
riverbed, or 2) surface intake, which would draw surface water directly from the river.  
 

Figure 2.2: Intake Location Alternatives 

 



 

 

2-10 

Regardless of intake location or type, the intake would withdraw a maximum of 13 cubic feet per second 
(cfs) for a 6.7 mgd WTP, and would operate as necessary for efficient WTP operation, up to a continuous 
24 hours per day, except during maintenance.  
 
The maximum footprint required for the intake site would be approximately five acres for short-term 
construction disturbance, with a maximum 1.5 acres of that area for the permanent aboveground 
structures and facilities (Table 2.7). The maximum length of riverfront required would be approximately 
1.1 miles (5,800 feet) and new access routes may be necessary.   
 
Preferred Intake Location and Type 
The preferred intake location is south of St. Xavier on the east bank of the Bighorn River, near Highway 
(Hwy) 91 (a.k.a. Good Luck Road) (“Preferred Intake Site” in Figure 2.2). An estimated two miles of 
permanent, graveled road and 4.5 acres of short-term construction disturbance, maximum, are 
anticipated in order to develop new access routes to this location.  
 
The preferred intake type is riverbank filtration, drawing groundwater under the influence of surface 
water from alluvial sand and gravel layers under the Bighorn River. Riverbank filtration is preferred 
because it provides natural filtration of sediment, debris, and contaminants prior to intake, resulting in 
reduced chemical use during pretreatment and reduced need for disinfection. In turn, this generates 
less sludge and makes it easier to meet SDWA rules. Raw water from riverbank filtration is more 
consistent in quality and temperature and typically has minimal color, odor, turbidity, and algal issues, 
resulting in less facility maintenance. The use of riverbank filtration is not intrusive to the river bottom 
or subject to damage and blockage by ice and debris in the river. It is not susceptible to invasive plant 
infestation and has no impact on fisheries or aquatic life. 
 
The preferred intake structure would consist of one or more vertical, reinforced concrete caissons 
placed to a depth below the bottom of the surface water of the Bighorn River (Figure 2.3). A number of 
collector well screens would radiate out from the base of each caisson like spokes on a wheel into the 
surrounding soils. Water would flow into the central caisson through these horizontal screens, where it 
would be collected and pumped to the ground surface via turbines (located in a pump station, 
constructed above the caisson). This intake type minimizes aboveground disturbance and does not 
require construction in the river. 
 

Figure 2.3: Diagram of Vertical Caisson with Radial Collector Wells 

 



 

 

2-11 

Alternative Intake Locations and Types Remaining Under Consideration 
Eight alternate intake locations remain under consideration (Sites 1 through 8 in Figure 2.2). The sites 
range in the length of riverfront that would be required from approximately 0.3 miles (1,400 feet) to 1.1 
miles (5,800 feet). The length of access road required ranges from less than 0.1 miles (less than 530 feet) 
to two miles (10,560 feet).  
 
Aside from the intake location, the type of intake is also under consideration. Riverbank filtration is the 
preferred type, but a surface water intake is still under consideration. A surface water intake would 
consist of one or more screened inlets at the end of a pipe(s) within three feet of the river bottom 
(Figure 2.4). If a surface intake would be selected, mitigation measures would be implemented to 
minimize impacts to fish, aquatic life, and recreational use of the river (see Section 2.4.5, Environmental 
Commitments).  
 
Other than the preferred structure, several intake structure options are viable. Options for riverbank 
filtration include angled wells or a vertical concrete caisson with one or more infiltration galleries. 
Options for surface water intake structures include a vertical concrete caisson with horizontal intake 
piping or a sloped tube intake. These structures are described in detail in the Master Plan (p. 181-186). 
 

Figure 2.4: Example of Surface Water Intake: Sloped Tube Intake 

 
 
Water Treatment Plant 

The proposed WTP would be near the town of St. Xavier, on land owned by the Tribe. The final location 
of the WTP would depend on land negotiations, geotechnical investigations, and other site evaluations. 
Several WTP location alternatives are under consideration (Error! Reference source not found.). The W
TP would be phased to produce approximately 3.5 mgd, followed by an expansion to approximately 4.5 
mgd, and a potential third expansion to an estimated 6.7 mgd, depending upon demand. Treated water 
would be pumped to a nearby storage tank (called the St. Xavier Regional Storage Tank, see Storage 
Tanks)Storage .  
 
  



 

 

2-12 

Figure 2.5: WTP Location Alternatives 

 



 

 

2-13 

The footprint associated with the WTP site would be in the range of approximately 40 to 60 acres for 
both short-term construction disturbance and the area occupied by permanent WTP facilities (Table 
2.7). The two options for construction of the WTP facility are: 

 Construct the building to house all equipment up to the full 6.7 MGD while purchasing the 
equipment in phases. 

 Construct the building to house equipment up to 4.5 MGD and expand the building footprint at 
a later date. 

The 40 to 60 acre footprint would be the same regardless of the WTP construction phasing. 
 
A conceptual site plan is shown in Figure 2.6, which includes the WTP building, residual handling ponds, 
and septic drain fields. The WTP site would include a parking lot and access road and potentially the 
treated water storage tank described above. These facilities and approximate acreage footprint would 
be required at the WTP site regardless of location, water treatment process, or method of waste stream 
disposal.  
 

Figure 2.6: Conceptual WTP Site Plan 

 



 

 

2-14 

In the preferred treatment process, solid wastes called sludge would be produced every day. On-site 
lagoons and recovery basins would be constructed to receive the sludge from the treatment process. 
The backwash and sludge basins would allow solids to settle out, evaporation to occur, and be equipped 
to remove liquid from the ponds. Information on treatment plant chemical requirements is provided in 
the Pilot Results Report (Bartlett & West and CTWRD 2016a). Sludge generated during water treatment 
has the potential to be re-used as a soil amendment or would be disposed of at an approved off-site 
facility. 
 
In addition to solid wastes, the WTP would produce a waste stream at the end of the preferred 
treatment process; these residual liquids are expected to contain approximately five times the 
concentration of chemical components as compared to raw water. During full capacity operation (6.7 
mgd), the treatment plant would be expected to produce up to 1.2 mgd (1.8 cfs) of liquid wastewater. 
Several options, described below, are under consideration for the disposal of the waste stream. 
 
Preferred WTP Location, Treatment Process, and Waste Stream Disposal 
The preferred WTP location is the site to the south of St. Xavier, along the Good Luck Road (“Preferred 
Alt” on Error! Reference source not found.). It is preferred because it is tribally owned non-production l
and, accessible from the Good Luck Road, and near a potential location for the St. Xavier Regional 
Storage Tank. The “Preferred Alt” site is also near the Big Horn Canal of the Reservation’s irrigation 
system. Water left over from the pretreatment process, after solids have been settled out and removed, 
could potentially be put into the canal and used for irrigation, per review and approval by BIA-Irrigation. 
 
The preferred water treatment process (also known as a “treatment train”) includes the following main 
steps, which are illustrated in a flow schematic in Figure 2.7: 

1) Pretreatment Oxidation, Coagulation, Sedimentation: Breaks down contaminants (such as iron, 
manganese or taste and odor causing compounds) into a more removable state and reduces the 
amount of suspended solids from the water before sending it through a filter (step 2). 

2) Micro/Ultra Filtration: Filters water to further remove suspended solids, organics, pathogens, 
and other particulates.   

3) Nanofiltration/Reverse Osmosis Softening: Softens the water, removes broken down 
contaminants (see step 1), and improves taste and odor. 

4) Chlorine Disinfection: Disinfects the filtered water by killing waterborne pathogens.  
 
Backwash water from membrane cleaning would potentially be recycled to the start of the treatment 
process to increase efficiency. If done, the recycled water would make up no more than 10 percent of 
the raw water treated. Water from the onsite storage basins would not be recycled since that could 
introduce more chemical components back into the treatment process.  
 
The preferred method for disposing of the wastewater stream is to discharge into the Bighorn River. The 
proposed discharge outlet would consist of a pipeline exiting the riverbank into the deepest portion of 
the river bottom, capped with a perforated pipe (i.e., simple diffuser). The perforated pipe would help 
to speed up the dilution of the waste stream once it is mixed with the river water. Discharges into the 
Bighorn River would require approval and permitting from EPA. No additional acreage for evaporation 
ponds would be needed for this method. This option is preferred because it is the simplest and least 
expensive disposal option.  
 
 



 

 

2-15 

Figure 2.7: Flow Schematic of Selected Water Treatment Process 

 
Treatment steps are indicated within boxes. The inflow of raw water begins in the upper left corner. The flow continues as 

indicated by arrows to the right, then down (with a branch in the flow), then to the left, with the treated water outflow in the 
lower left corner. Chemical additions are indicated in bold, italicized text. UF=ultrafiltration; RO=reverse osmosis 

 
Alternative WTP Location and Wastewater Disposal Options Remaining Under Consideration 
Three alternate WTP locations remain under consideration (“Alt A,” “Alt B,” and “Alt C” on Error! R
eference source not found.). All four sites, the preferred site and the three alternates, are near St. 
Xavier, east of the Bighorn River, meet the minimum size required for the facilities, and have access to 
the river. Alt A and Alt C are on cultivated agricultural land within two miles of the river and are tribally 
owned, whereas the Preferred Alt and Alt B are on rangeland and are about one mile further from the 
river. Alt B is fee land.  
 
Multiple options exist for the disposal of the wastewater stream. Other than discharging to the river, 
other options include, in order of preference: 

1) Further treatment of a portion of the liquid waste stream. The treated portion of the liquid 
wastes would be discharged into the Bighorn River and the remaining, untreated portion would 
be sent to evaporation ponds or lagoons. As with the preferred disposal method, this disposal 
method would require approval by the EPA, an additional 60 acres (120 acres total for the WTP) 
would be needed for the untreated portion of the liquid waste stream; 

2) Sending all liquid wastes to evaporation ponds or lagoons, an additional 190 acres (250 acres 
total for the WTP) would be needed; or 

3) Deep well injection of all liquid wastes. The possibility of deep well injection would depend on 
geotechnical investigations and other further evaluations.   

 
These options are described in more detail in the Master Plan (p. 365-368) and would be further 
evaluated during the design phase, if the preferred disposal method is not approved. 
 
Pipeline 

Approximately 750 miles of pipeline would be used to distribute water to the three service areas of the 
Reservation (Figure 2.1). The proposed system would include transmission main pipelines and 



 

 

2-16 

distribution pipelines. The pipelines would be primarily polyvinyl chloride and ductile iron pipe and 
would vary in diameter between 1.5 inches and 24 inches, with the majority being between two and 
eight inches in diameter. The pipelines would be buried to a minimum depth of six feet or below the 
known frost depth, whichever is deeper. The main transmission pipelines would be generally aligned to 
roads or other existing features such as fence lines or section lines to reduce the cost for acquiring 
easement access and for efficient construction and maintenance. Distribution pipelines are smaller 
diameter pipes (typically less than six-inch diameter) that convey flow from regional storage tanks to 
points of use within each service area (i.e., rural service connections or community tanks).  
 
Pipeline alignments may be adjusted during the design phase, depending on easement negotiations and 
other site-specific engineering and environmental considerations. Main transmission pipeline easements 
would be 50 feet wide for permanent easements and 100 feet wide for temporary construction 
easements. Distribution pipeline easements would be 30 feet wide for permanent easements and 50 
feet wide for temporary construction easements.  
 
Approximately 5,200 acres would be disturbed for pipeline construction if all distribution and service 
lines were installed; this entire area would be reclaimed in the long-term, with a minor permanent 
acreage needed for aboveground pipeline markers and pipeline accessory structures (See Pipeline 
Accessory Structures and Service Connections and Table 2.7). Pipelines would cross roads, railroads, 
utility lines, rivers and streams, irrigation canals and other facilities. (See Appendix C for descriptions of 
typical construction and trenching steps.) 
 
Pump Stations 

Pump stations would be needed to deliver water to some areas. The Proposed Action Alternative 
includes 13 pump stations to serve the main transmission pipeline and 34 to serve the distribution 
pipelines (Figure 2.1). Final site locations of the pump stations would be determined during the design 
phase based on engineering, realty, environmental, and other considerations. Approximately 20 to 25 of 
the distribution pump stations would be located near the ends of pipeline branches that serve a very 